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SL-3700 Series



MISCELLANEOUS COVERS (1)

T S35 (1)

Ref. Parts Amt.
No. No. Description ELEE Req
1 LO101-1 Top Cover & 1
2 SV222 Screw(M4-0.7x12) 244 21
3 L0103 Top Cover Gasket [ S 1
4 FA21-A Oil Sight Window SHEE 1
5 L0105 Needle Bar Guard S 1
6 GJ36 Screw(M4-0.7x5.8) e 2
7  LO107-1 Head Cover i 1
8 L0108 Head Cover Gasket B R ES 1
9 SF252 Screw(M8-1.25x50) 1244 1
10 L0110 Eye Guard Holder EHPE 1
11 L0111 Screw(M4-0.7x7) 1244 1
12 L0112 Wave Washer EHH 1
13 L0113 Eye Guard EHRR 1
14 SV104 Screw(3/32-56x5) R4 2
15  L0158-1 Oil Reservoir S 1
16 L0116 Oil Reservoir Gasket 1R A 1
17 SF251Ni Screw(M8-1.25x20) RN 5
18 L0118 Oil Gauge S5 1
19 SF160 Drain Hole Screw(3/8-24x12) 44 1
20 RF25 O-ring(P10) ORhE 1
21  SF243Ni  Screw(M6-1x25) I24% 1
22 GB24 Washer #HH 2
23 L0123-1 Rear Cover %= 1
24 L0124 Rear Cover Gasket [ S 1
25 FL13 Plastic Clamp(Optional) SARB[E TE A CEED) 1
26 FA11 Rivet HsT 4
27 L0218 Seal Plug SHES 1
28 WF04-1 Washer (Optional) = GERD 1
29  SF224Ni  Screw(M4-0.7x8)(Optional) BRAA (L) 1

30

31 L0131 SP Container il 1
32 L0132 SP Felt HEEL 1
33 L0133 SP Container Cover Wi 1
34  RV09-1 Seal Plug 28 2
35

36 L0136 SP Eyelet LR 1
37 SF220 Screw(M4-0.7x10) 1244 2
38 L0138-1 Brand Name Plate INEFER 1
39 FA22 Seal Plug SHES 1
40

* Ref.No. 41 to 54 - - - - - See the following page
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SL-3700 Series



MISCELLANEOUS COVERS (1) BRRINEN) 1
Ref. Parts Amt .
No. No. Description Erintais Req .
41

42 L0142 Need Thread Eyelet g aanin 1
43 SV221 Screw(M4-0.7x8) IR %% 2
44 L0144 Thread Eyelet Support LRSI 5
45 L0145 Washer e 5
46 L0146 Screw(M2-0.4x3.5) LERES 5
47 GA42 Oil Filter Screen A 1
48 L0148 Qil Filter Screen A A 1
49

50

51

52

53 J0460 Emblem kg 1
54 L0149 Model Plate T 4 b 1

* Ref. No. 1 to 40

..... See the following page
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MISCELLANEOUS COVERS (2) BRI RINEQ) 2
Ref. Parts Amt .
No. No. Description Erintais Req .
1 L0201 Cylinder Top Cover (Without HiE EECEEH) 1
EWT/EST/AWT/AST)
2  SF226Ni  Screw(M4-0.7x12) IR &% 6
3 SF222Ni Screw(M4-0.7%6) LR 2
4 L0204-2 Cylinder Top Cover (Inner) HerE EEEDEEA) 1
(Without EWT/EST/AWT/AST)
5 L0205 Cylinder Oil Defender WapiiE 1
6 SF224Ni Screw(M4-0.7%8)(Optional) B (EERD) 3
7 WF04-1 Washer (Optional) FhH GERD) 3
8 L0208 Serial Number Plate Fh 1
9 FL23 Plastic Clamp(Optional) YARR [E] 7 A GEERD) 3
10 FA11 Rivet $ET 2
11 SVv221 Screw(M4-0.7x8) RN 12
12 LO212Ni Screw(M8-1.25x22) LR 4
13 P0128 Head Cover Seal Plug BoE 2
14
15 L0215-4 Thead Chain Cutting Knife Ea5 7] 1
16
17 GD22-1 Seal Plug HE 1
18 L0218 Seal Plug SHES 7
19 L0219 Plug Screw(M14-1x4.5) RN 1
20 L0220B Head Cover Seal Plug BIECK) 3
21 L0221 Bearing Cover(Smail) BEARE (N 1
22 SV232 Screw(M4-0.7%10) LR 6
23
24
25 GB37 Screw(M4-0.7x8) JRas 6
26 L0226-1 Bearing Cover(Smail) Gasket 1EmEH 1
27 L0227 Vertical Belt Cover(Lower) A ECT) 1
28 L0268 Bearing Plate(Large) BEARR () 1
29 L0229 Bearing Cover(Large) Gasket D= 1
30 L0230B Vertical Belt Cover(Upper) Hitm AR () 1
31
32
33  L0233-1 Bearing Cover B 1
34 L0234 Screw(M3-0.5x6) B 4% 4
35 L0235 Seal Plug JHE 4
36
37  SF220-1 Screw(M4-0.7x16) RN 3
38 RF10-1 Seal Plug SHES 2
39 L0270-2 Machine Frame Unit TR 1
40 L0271 Lower Arm Frame TEE 1

* Ref.No. 41 to 76 - « - - - See the following page
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MISCELLANEOUS COVERS (2) R INEQ) 2
Ref. Parts Amt .
No. No. Description EErmLiE Req.
41 L0241 Seal Plug NEEHES 1
42 RFO08 Seal Plug HES 2
43 L0243-1 Width Aadjuster BE:L 1
44 LLO244 Folder Stand (Without EWT/EST N gE[E EFEGE8 ) 1
[AWT/AST)

45 L0245 Fabric Edge Guide (Left) Vasti=¥e=d 1
46  GW15 Screw(M4-0.7x5) 244 2
47 WF04-1 Washer EhH 2
48 SVv208 Screw(M3-0.5%4.4) ERES 1
52

53 VF19 Ball Bearing 6202ZZ(w35xy15x11) EERELAR(A) 3
54  SV252 Screw(M5-0.8 x 10) R4 2
55 LL0255 Guide Fork R 1
58

59 LL0259 Cylinder Front Cover HRtEaTE 1
60 LLO0260 Cylinder Front Cover ST UN) 1
61 RF06-1 Seal Plug % 2
62  LL1049 Laced wire TEEE 1
63 SF113 Screw(SM9/64-40x6) LESES 2
64 LLO264 Pin SR = 2
65

66

67

68 LLO268 Fabric Guide(Left) BARER () 1
69 LL0269 Fabric Guide(Right) HATER(H) 1
70

71

72

73 L0273 Lateral Belt Cover(Left) T [m] 7525 (FE) 1
74 L0274 Lateral Belt Cover(Right) Fe[a] 725 (6) 1
75 L0159 Seal Plug RE 2
76 L0276 Lateral Belt Cover(Middle) e [a] 7325 () 1

% Ref. No. 1 to 40

----- See the following page
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* Ref.No. 44 to 87 =+ « « - - See the following page

MISCELLANEOUS THREAD EYELETS 3

Ref. Parts Amt .
No. No. Description EErmLtE Req.
1 FK20-1 Thread Thesion Spring Cap B TR EE ST (BE) 4
2 FK19 Tension Spring Bushing TE A 6
3 VCO03 Tension Spring (Needle) SESIHEE(ED 4
4 L0304 Tension Spring Lift Washer #hH 6
5 FJ21 Thread Tension Spring Retainer  7EZE[E7E FE 6
6 FK14 Tension Disc TESTRE 12
7 L0307 Tension Disc Eyelet PRy 6
8 L0308-1 Tension Post DR A 6
9 L0309 Tenshion Disc Separator Pin SRS 6
10 NF31 Nut RS 6
11 VCO05 Tension Spring(Looper) SENEECNAE 2
12 GK13 Retaining Ring HIER 2
13 L0313 Tension Release Shaft SRR 1
14 L0314-1 Tension Release Bushing AR 2
15 L0315 Return Spring H 1
16 L0316-1 Tension Disc Separator FLARVEAN 1
17 SF224 Screw(M4-0.7x8) LA 3
18 L0318 Thread Guide Plate =% /5] 1
19 L0319 Tension Post Support BT REEE 1
20  GL16Ni Screw(M6-1x12) IR 4
21 WFO06 Washer EhH 4
22  SF225Ni Screw(M4-0.7x10) RN 2
23 NF27Ni Nut NS 1
24  MFMO080  Screw(M4-0.7x8) RN 2
25 WF04 Washer A 4
26 L0326 Tension Release Lever FZ4R AR 1
27 L0327 Tension Release Lever Connector g 7EE#E: 5 1
28 L0328 Screw(M5-0.8x5.4) RS 2
29 L0329B-1 Connecting Plate oE IR 1
30 L0330 Needle Thread Eyelet(Rear) SR 2R(18) 1
31 GJ36 Screw(M4-0.7x5.8) LR 5
32 L0332 Needle Thread Eyelet(Middle) $HagELREs () 1
33 L0333-1 Needle Thread Eyelet(Front) ST ELRER(ED 1
34 15-38 Washer A 2
35 L0335 Holder $HEEER 1
36 GKO08 Screw(M3-0.5x6) PR&% 4
37 L0337 Needle Thread Strike-off Pin 55 4
38 18-19 Screw(M2-0.4x3.8) RN 4
39 L0339 Top Cover Thread Take-up Eyelet _FE&fisiinaqiEmag 5 1
40 L0340-2 Needle Thread Guide SHamER 1
41 MFS045 Screw(M4-0.7x4.5) LR 1
42 VC46 Supplementary Thread Guide _EfisglE e 1
43 L0343-1 Tension Post _FEf4RTE TR AH A 1
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% Ref.No. 11043 =« « « « « See the preceding page.

MISCELLANEOUS THREAD EYELETS 3
Ref. Parts Amt .
No. No. Description EErmLiE Req.
44 L0344-1 Top Cover Thread Guide _FEfsREN 1
45 GB37 Screw(M4-0.7x8) PR 2
46 FC24 Top Cover Tension Disc(Small)  _L@figgiEsiiz(N) 2
47 VC42 Top Cover Tension Spring o 1
48 L0348 Nut HEZE 1
49 VJ08 Looper Thread Eyelet UNEARICE IS 1
50 L0350-1 Lower Frame Eyelet TR 4R iE 4 1
51 L0351 Take-up eyelet holder FRARIEAN 1
52 Sv222 Screw(M4-0.7x12) ERES 2
53 L0353 Supporting Plare Base FRARTLAN R 1
54 L0354 Screw LS 1
55  L0355-1 Cover Hinge sy 1
56 SF116 Screw(SM9/64-40x%9) LERES 1
57 L0357 Cover Latch Spring = 1
58 J0455-1 Screw(SM9/64-40x5.5) LRSS 2
59 L0359 Casr-off plate FRAREE IR 1
60 L0360-1 Take-up Cover HE4RsE 1
61  SV210 Screw(M3-0.5x4) 4% 3
62  L0349-1 Thread Eyele JEREAR LR 1
63 L036311 Looper Thread Take-up BSEaR L 1
64 SF142 Screw(SM7/32-32x3.7) LESES 2
65 L0365 Cover Latch Spring LIS 1
66 L0366 Pin £ 1
67 L0367-1 Pin £ 1
68 FK20 Thread Thesion Spring Cap s TR EE ST (4T) 2
69 FJ12 Thread Take-up Eyelet(Right) FRARIN (H) 1
70 SV206 Screw(M2.5-0.45x3.5) JRZR 3
71 NV11 Nut JE =] 1
72 VB29-1 Conical Spring Washer ST o EE#AH 2
73 SF228 Screw(M4-0.7x4) B2 4% 3
74 VJ08-1 Looper Thread Eyelet LI R R 1
75 L0375 Looper Thread Eyelet(Middle) g AR F (F) 1
76 L0376-2 Looper Thread Eyelet(Front) HEHELE R (B 1
77

78 FJ14 Thread Take-up Eyelet (Left) SRR () 1
79  MDAO060 Screw(M3-0.5%6) RN 1
80 16-30 Screw(M4-0.7x5) 2 H5 1
81 NF27 Nut JE =] 1
82 FK12 Felt BEEL 12
83 IMOO1 Laced wire FEEEE 1
84 MQ724 Screw ( M3-0.5) PR 1
85 VC34 Thread Retainer Disc Support /N AR 1
86 VC35 Needle Thread Retainer Disc SR EER 1
87 L0347 Tension Spring SHeRTE SR EE 1
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MISCELLANEOUS BUSHINGS EEXE 4

Ref. Parts Amt .

No. No. Description Erintais Req .
1 L0401-4 Needle Bar Oil Defender $HERG 1
2 SV223 Screw(M4-0.7x14) LA 4
3 L0403 Oil Seal HES 1
4
5 N1048 Oil Seal 1EmER 1
6 L0406-1 Presser Bar Bushing WHIBEES 1
7
8 L0408 Oil Seal SHES 2
9 L0409-2 Presser Bar Guide(Lower) HRREEE(T) 1
10 VD04 Oil Seal SHES 1
11 SF226Ni  Screw(M4-0.7x12) IR&R 2
12 L0412 Spreader Shaft Bushing(Upper) _EZj$tiiESE (L) 1
13 L0413-1 Spreader Shaft Bushing(Lower) /gl () 1
14 L0414-2 Needle Bar Rocking Shaft Bushing(Right)  $+#EIEEIEE (6) 1
15 GL12 Screw(M5-0.8x8) e 3
16 L0416 Control Lever Shaft Bushing PR 1
17 L0417-1 Looper Rocker Shaft Bushing(Right) zj$t#EEiGEE 1
18 SV250 Screw(M5-0.8%5) LA 2
19 N0422 Oil Seal HES 2
20 L0420-2 Lifter Lever Bushing(Left) HRIEETE=2 () 1
21 L0421-1 Lifter Lever Bushing(Right) HHHEEE (5) 1
22 M1102 Screw (M4 -0.7 x6) LR 1
23 L0423B Pushbutton Pin Eg k| 1
24 L0424-1 Pushbutton Spring e 1
25 L0425B Pushbutton Sleeve VI ERE 1
26 16-28 Retaining Ring R 1
27 L0427 Oil Seal JHES 1
28 L0428-1 Spring Pin ) 275,05 1
29 L0429 Oil Seal JHES 1
30 L0430 Looper Shaft Bushing(Front) T rgtEhEGED 1
31 L0431-1 Looper Shaft Bushing(Middle) Nt ES () 1
32 L0432 Looper Shaft Bushing(Rear) TRt EE (18) 1
33 L0433 Looper Shaft Bracket AL iR 1
34 L0434 Screw(M5-0.8x10) LR 2
35 L0435-2 Feed Bar Shaft Bushing(Left) R B (/5) 1
36 L0436 Feed Bar Shaft Bushing(Right) ~ #5klEIE (F) 1
37  L0437-4 Needle Bar Bushing (upper) HiE( ) 1
38 L0438 Felt FEE 1
39 L0439 Feed Bar Block(Front) Shaft(Left) =k} ERijdIES (/£) 1
40 L0440 Feed Bar Block(Front) Shaft(Right &5k} ELAT#IES (F) 1

* Ref.No. 41 to 52 - - - - - See the following page
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MISCELLANEOUS BUSHINGS EELE 4
Ref. Parts Amt .
No. No. Description Erintais Req .
41 L0441 Oil Seal JHES 1
42 L0442-1 Needle Bar $HE 1
43 L0443-5 Needle Bar Bushing (Lower) HHECT) 1
44
45
46 Sv227 Screw(M4-0.7x5) LA 1
47 L0447 Tube s 1
48  D1716-1 Head Cover Seal Plug B2 1
49 L0449-1 Looper Rocker Shaft Bushing(Left Zj¢tgE A =R 1
50 L0450 Needle Bar Rocking Shaft Bushing(Lefl $1 15 EE (/5) 1
51
52 L0452 Oil Seal SHE 2

% Ref .No. 1 to 40 =« « « « »

See the preceding page.
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MISCELLANEOCUS CRANKSHAFT

5-1

Ref. Parts Amt .
No. No. Description s Req
1 L0501-2 Pulley(Optional) FEHCERED) 1
2 SF241 Screw(M6-1x10) R4 2

3

4 SV260 Screw(M6-1x5) RS 6
5 L0505 Ball Bearing(42x20) TERRRELAR 3
6

7

8

9

10 L0510-11 Main Shaft - iy 1
11 L0511 Oil Pump Driving Worm SR EHENEAR 1
12 SF240ET  Screw(M6-1x6)BE4L oo 3
13 L0513 Seal Plug 1 ZE 1
14 MIR080  Screw(M6-1x8) EL% 3
15  L0515-1 Upper Spindle Gear | F s 1
16 L0516-6 Upper Shaft Timing Pulley T sy 1
17  L0517-1 Upper Spindle Gear | F s 1
18 L0512-1 Upper Shaft il 1
19

20

21

22

23

24

25 L0525 Retaining Ring JIsc )5 3
26 L0526 Oil Seal HES 3
27 L0527 Oil Seal (FEFE 2
28 L0528 Oil Seal JHES 2
29

30 L0530-1 Adapter BrAREE 2R 1
31 L0531 Adapter BrhkiEpres 1
32

33 L0533-1 O-ring it S 1
34

35

36

37

38

39

40

% Ref.No. 41 to 60 =« « - « See the following page
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MISCELLANEOCUS CRANKSHAFT 5-1
Ref. Parts Amt .
No. No. Description Erntats Req .
41

42 L0542 Adapter Br R EE 1
43

44

45

46 L0546-1 Qil Differender EHR 1
47 SF224 Screw (M4 -0.7 x 8) RN 3
48 WF04-1 Washer EhH 3
49

50 L0550 Ball Bearing(w47 x w20 - 6204RZ) 4k 2
51

52

53

54

55 L0555 Timing Belt HEGH 1
56 SV250ET  Screw(M5-0.8x5) [IEHES 6
57 L0557 Adapter BrAREE R 2R 2
58 L0558-1 Gasket el 2
59  L0226-1 Bearing Cover(Smail) Gasket 1EHEA 2
60 SV228 Screw (M4 -0.7 x6.3) IR%R 6

* Ref.No. 1to 40 - - - - - See the preceding page.
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PULLEY & BELT GUARD (OPTIONAL) g & EE GERD) 5-2
Ref. Parts Amt .
No. No. Description s Req.
38 L0538 Belt Cover (Upper)(Without EWT Z#25( H)EEiE ) 1
/[EST/AWT/AST)
39 L0539 Belt Cover (Lower)(Without EWT Z#Z5(T)Ei#EH) 1
/EST/AWT/AST)
40 L0540 Belt Guard (Without EWT/EST &G @A) 1
/AWT/AST)
41 SF243 Screw(M6-1.0x25) LERES 5
42 15-24 Wooden Screw N 2
49 L0549 Seal Plug B2 1
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NEEDLE BAR DRIVING MECHANISM SHiEHERE 6

Ref. Parts Amt .

No. No. Description Erintais Req .
1 L0503 Adapter BrAREE 2R 1
2 SV260 Screw(M6-1x5) LERES 2
3
4 L0526 Oil Seal SHES 2
5
6 GE11-6 Ball Bearing DS E 2 NEEY 7 N 1
7 L0608-2 Needle Bar Driving Shaft G112 iy 1
8 SV264 Screw(M6-1.0%8) BR4% 2
9 L0609 Needle Bar Connecting Rod SR iy 1
10 Sv223 Screw(M4-0.7x14) JRZR 2
11 MFR050  Screw(M4-0.7x5) E4% 1
12 L0612 Counterweight M EE i 1
13 SF241 Screw(M6-1x10) I24% 2
14 L0505 Ball Bearing(42x20) DS E 2 NEEY 7 N 2
15 L0615 Needle Bar Rocking Shaft PR S e 1
16 L0616-1 Needle Bar Driving Lever SHERRIR 1
17 L0617 Driving Lever Pin 5 1
18 L0618 Collar(12x20x10mm) EArE 1
19  SV250 Screw(M5-0.8x5) E4% 4
20 L0525 Retaining Ring 1EEER 2
21 L0621 Needle Bar Guide SRR 1
22 L0622-1 Slide Block VEIR 1
23 SF225 Screw(M4-0.7x10) RN 2
24 L0624 Needle Bar Connecting Link SR IEHLERS 1
25 L0625 Needle Bar Connecting Link Pin 5355 1
26 L0626-2 Needle Bar Thread Eyelet(Optional) $i%iE45% 5 (GERD) 1
27  SF114 Screw(SM 9/64-40x7.5) R4 1
28 L0628 Needle Bar Bracket SHEERENZE 1
29 SV232 Screw(M4-0.7x10) JRas 1

30-* - Needle Clamp(Optional) STEEGER)

30-1 L0630-240 Needle Clamp(240)(Optional $THEEQ#14.0)EERE)

30-2 L0630-248 Needle Clamp(248)(Optional FHERQPT4.8)(EEE)

30-3 LO0630-348 Needle Clamp(348)(Optional T3 ET4.8) (M)

30-4 L0630-356-2 Needle Clamp(356)(Optional FTHEEGEE5.6)(5EE)

30-5 L0630-360 FHEH(G$6.0) () 1

30-6 L0630-364
30-7 L0630-452
30-8 L0630-4601
30-9 L0630-464

Needle Clamp(364)(Optional
Needle Clamp
Needle Clamp
Needle Clamp

(

452)(Optional

460)(Optional
(

)

)

)

)

Needle Clamp(360)(Optional)
)

)

)

464)(Optional)

o~ o~~~

PHEE(3ET0.4) (%)
BHEHAST5.2) ()
PHE(A4816.0)(EEH)
BIEHAST0.4) (50

% Ref.No. 31 to 60 =« « - - See the following page
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NEEDLE BAR DRIVING MECHANISM SHiEERE 6
Ref. Parts Amt .
No. No. Description EErmLiE Req.
31 TVx7 Needle $t 3
32 SF106 Screw(SM 1/8-44x2.8) LSS 4
33 L0633-1 Top Cover Thread Eyelet Em4R B AR AR 1
34-* - Stitch Plate(Standard) (Without ENT/AWT/AST) 47 (DL N )

34-1 L0634-2403  Stitch Plate(240)(Folding Type)(Optional) $f#(24+4.0)(E]E ) ()

34-2 L0634-2483  Stitch Plate(248)(Folding Type)(Optional) $1#5(2%+4.8)({145) ()

34-4 L0634-348  Stitch Plate(356)(Folding Type)(Optional) $1+#5 (38t4.8)(f&5 ) (GEEH)

34-3 L0634-3566  Stitch Plate(356)(Folding Type)(Optional) $1#i7(3£15.6)({2]5)(5EH%)

34-5 L0634-3603  Stitch Plate(360)(Folding Type)(Optional) §1#(38+6.0)(E]E ) ()

34-6 L0634-3641  Stitch Plate(364)(Folding Type)(Optional) $1+4k(3816.4)({&]5 ) (GEER#) 1
34-7 L0634-452  Stitch Plate(452)(Folding Type)(Optional) §f#k(45+5.2)(E1E ) ()

34-8 L0634-4603  Stitch Plate(460)(Folding Type)(Optional) $1#7(4£16.0)({2]5)(5EHE)

34-9 L0634-4643  Stitch Plate(464)(Folding Type)(Optional) $1#k(45+6.4)(E]E ) ()

34-10L0634-356S3  Stitch Plate (356)(Folding)(Needle:y1.16)(Optional) §14(35+5.6)(EIE)(GF ¢ 1.16)(5E[E)

34-11L0634-248TN  stitch Plate(248)(Folding Type)(Light Fabric)(Optional) £14f7 (2§14.8) (A5 CEh) (EehHE)

34-12L.0634-360TN stitch Plate(360)(Folding Type)(Light Fabric)(Optional) 44K (38+6.0)(EIE ) CHRH) (5E )
35 LO650NI  Screw(M4-0.7x14) (Im#) e 2
36 VE13 Conuterweight (Small) SR EE L 1
37 L0637 Oil Wick 4R 2
38 Sv221 Screw(M4-0.7x8) PR&% 2
39 L0639 Oil Wick 4R 1
40 VC34 Thread Retainer Disc Support /N AR 1
41 VC35 Needle Thread Retainer Disc $HREER 1
42 VC36 Needle Thread Retainer Spring 3% 1
43 SV108-1 Screw(1/8-44x2.7) LERES 1
44 VG21-1 Eyelet Spring SHEE B4R 1
45 SF205 Screw(M2.6-0.45x5) s 1
46
47  J0865-2  Ceramic Guide P 8
48
49
50
51 MFRO080 Screw(M4-0.7x8) LSS 1
52 SF240 Screw(M6-1x6) RN 1
53
54  L0517-1 Upper Spindle Gear b F s 1
55 L0655 Timing Belt F&[a] 7235 1
56
57 L0557 Adapter BrAREE s 1
58 L0558-1 Gasket apsiikedis] 1
59 L0226-1 Bearing Cover(Smail) Gasket 1EmE A 1
60 SVv228 Screw (M4 -0.7 x6.3) LSS 3
% Ref.No. 11t0 30 « « « - « See the preceding page.
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SPREADER MECHANISM WRUAFaN: (i3 7

Ref. Parts Amt .

No. No. Description EErmLiE Req.
1 LO705-1-A Spreader Connecting Rod, C. Set _|7J$t3H#R(4H) 1
2 L0702-2 Spreader Eccentric RS R R 1
3 SV250 Screw (M5-0.8%5) LR 3
4 L0704 Roller Bearing EHEEAR 1
5 LO705 Spreader Connecting Rod gt iEAR 1
6 VK06 Retaining Ring HIER 1
7 L0707 Screw(M4-0.7x8) 24k 1
8 L0708 Washer = 1
9 L0709 Adjusting Pin SRy 1
10 LO710-1 Spreader Driving Arm st ERENE 1
11 NV13 Nut(M6-1.0) A 1
12 L0712 Washer #hH 1
13 SF228 Screw(M4-0.7x4) RS 6
14 L0714 Thrust Washer 1EHER 2
15 L0715 Spreader Link, C. Set et iR (4H) 1
16 L0716 Spreader Link gt R 1
17 SVv223 Screw(M4-0.7x14) LESES 2
18 L0718 Spreader Ball FrstsT 1
19 L0719 Pin bz 1
20  L0720-1 Spreader Rocking Arm AT EEEE 1
21 SV253 Screw(M5-0.8x16) LESES 1
22 L0722 Thrust Washer 1EHER 1
23 GK27 Collar(10x17x8mm) T 2
24 L0724 Spreader Shaft Ay = 1
25 V124 Spreader Holder SVAFyE 1
26 SV222 Screw(M4-0.7x12) IR 4% 2
27 V125 Spreader gt 1

SL-3700 Series



SL-3700 Series



PRESSER FOOT MECHANISM PR 8

Ref. Parts Amt .

No. No. Description Erntats Req .
1 L0801-1 Lifter Lever S 1
2 L0802 Screw(M5-0.8x5.1) [ERES 1
3 L0O803B Lifter Lever Stopper HHFEH 1
4 MHH250 Screw(M5-0.8x25) LERES 1
5 NV12 Nut BEIE 1
6 GL16Ni Screw(M6-1x12) LERES 2
7 L0807 Spring o 1
8 SF225Ni Screw(M4-0.7%10) [ERES 4
9 L0809 Lifter Shaft Lever FETTERA 1
10 SF231 Screw(M5-0.8x14) R 1
11 L0618 Collar(12x20%x10mm) EfrE 1
12 SV250 Screw(M5-0.8x5) s 2
13 L0813B Lifter Connecting Plate AN LY 1
14 LL0O859 Screw(M5-0.8%x4.8) ERES 1
15 SV251 Screw(M5-0.8x8) RS 1
16 GJ08 Washer e 1
17 LLO860 Lifter Link Lever S HBE 1
18 L0818 Retaining Ring R 1
19 L0819 Return Spring oE S 1
20 L0820 Spring Hanger oH EE EEMAE 1
21 L0821 Lifter Pin PT84 1
22 SF240 Screw(M6-1x6) [ERES 1
23

24

25 L0825 Presser Bar Guide IR 1
26 L0622-1 Slide Block VEIR 1
27 L0827 Lifter Link HE R 1
28 L0828 Screw(M5-0.8%5) LA 1
29 L0829 Retaining Ring HIER 1
30 L0830 Presser Spring Regulator BR SR e 1
31 L0831 Lock Nut [ 7 B2 1
32 L0832 Presser Bar Connecting Bracket  fHil[&E & 1
33 L0833 Oil Diffender Rubber 1FIHFERE 1
34 L0834 Presser Bar Spring DH 1
35  L0835-1 Presser Bar TR IR 1
36 L0836 Finger Guard FiEE 1
37 SV215 Screw(M3-0.5%5) e 1

38-* - Presser Foot, C. Set(Optional) A (2H) (GEERE)

38-1 VH240 Presser Foot, C.Set(240)(Optional $fHl(4H)(240)(EEH#)

38-2 VH248 Presser Foot, C.Set(248)(Optional Ffl(4H)(248)(F5fE)

(248)(
38-3 VH348 Presser Foot, C.Set(348)(Optional $H[l(4H)(348)(G5Ek#)
38-4 VH356-A1  Presser Foot, C.Set(356)(Optional $#H[l(4H)(356)(GEEHE) 1
38-5 VH360 Presser Foot, C.Set(360)(Optional ¥ l(2H)(360)(EEHE)
38-6  VH460 Presser Foot, C.Set(460)(Optional Ffl(4H)(460)(GEEHE)

(464)(

38-7 VH464 Presser Foot, C.Set(464)(Optional F#FFAI(4H)(464)(5EHE)

% Ref.No. 39 to 57 =« « - - « See the following page
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SL-3700 Series



PRESSER FOOT MECHANISM TR 8
Ref. Parts Amt .
No. No. Description EErmLiE Req.
39 SV109 Screw(SM1/8-44x10) LESES 1
40 NV11 Nut JE =] 1
41 SF106 Screw(SM1/8-44%2.8) LERES 1
42 SF116 Screw(SM9/64-40x9) RN 1
43 VH16 Presser Foot Spring(Left) I8 EE (/) 1
44 VH24 Presser Foot Spring(Right) IR () 1
45 SV103 Screw(SM3/32-56x5) JRZR 4
46 VH20 Pin 5 1
47 VH26 Fabric Guide B 1
48 SV206 Screw(M2.5-0.45%3.5) RN 1
49 VH54 Upper Presser Foot FRAAIEH 1
50 VH55 Lower Presser Foot JFRRAIES 1
51 VH53 Left Guide Foot TSR 2
52 VH52 Fixed Plate HIEEER 2
53 VH21 Presser Foot Spring DH 1
54 WF06 Washer A 2
55 L0855-2 Main Shaft 3 i 1
56
57

% Ref.No. 1t0 38 + « « - = See the preceding page.
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LOOPER DRIVING MECANISM T/t EEENHtE 9
Ref. Parts Amt .
No. No. Description EErmLiE Req
1 L0904-A Looper Rocker Connecting Rod, T72)$t#&E HAR(4H) 1
C. Set
2 L0902 Looper Rocker Eccentric TR HEE R O 1
3 L0903 Screw(M5-0.8x8) 1244 1
4 L0904 Looper Rocker Connecting Rod T4t Er g 1
5 SV236 Screw(M4-0.7x25) s 2
6  GL12ET  Screw(M5-0.8x8) LS 3
7 L0907 Looper Connecting Rod, C. Set )¢ HEHEIFEEH) 1
8 L0908 Looper Eccentric =AW 1
9 L0909-3 Looper Connecting Rod T osHEEIE 1
10 L0910 Pin £ 1
11 L0707 Scerw(M4-0.7x8) HE4% 1
12 L0912 Looper Lever Link, C.Set T r) gt Ef R () 1
13 L0913 Looper Lever Link BYASEaptCHEER 1
14 L0914 Screw(M4-0.7x12) IR%% 2
15
16
17
18
19 L0919 Connecting Rod Pin 5 1
20 L0618 Collar(12x20x10mm) EAE 2
21 SV250 Screw(M5-0.8x5) RS 4
22 L0922 Looper Rocker Shaft Lever TR AR 1
23 NV12 Nut g 1
24 GJ08 Washer e 1
25  SF228 Screw(M4-0.7x4) EL% 4
26 L0926-1 Looper Rocker Shaft T ostH e dEf g 1
27 L0927 Collar(9x16x14mm) CHEES 1
28 L0928 Thrust Ring IRHEEE 2
29 L0929 Pin &5 4
30  Sv221 Screw(M4-0.7x8) EA% 2
31 L0931 Looper Rocker Connecting Link  f&E5)7EH3 H 2
32 L0932 Looper Shaft Joint )t R 1
33 L0933-1 Looper Shaft N R gt ERE L 1
34 L0934 Looper Driveng Ball ERSEHERF 1
35
36
37 L0937 Screw(M3.5-0.6%3) LSS 1
38 L0938 Pin £ 1
39
40 SF225 Screw(M4-0.7%10) LERES 1

* Ref.No. 41 to 52 + « « - = See the following page
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LOOPER DRIVING MECANISM TSt EREN RS 9
Ref. Parts Amt .
No. No. Description EErmLiE Req.
41 L0941 Needle Guard(Front) 188t R (B 1
42  SV215 Screw(M3-0.5x5) R4 1
43  L0943-4 Looper st 1
44 L0944 Pin i) 1
45  L0945-2 Screw(M4-0.7x8) [lees 1
46 SV227 Screw(M4-0.7x5) 1245 2
47 SV223 Screw(M4-0.7x14) LIS 1
48

49

50  LL0950 Collar(8x15%5.6mm) TENER 1
51 LL0951 Looper Holder Ne)EtEE 1
52 MEA060  Screw(M3.5-0.6x6) 1244 1

% Ref.No. 11t0 40 « « - - « See the preceding page.
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FEED DRIVING MECHANISM (1) L) 10

Ref. Parts Amt .
No. No. Description EErmLiE Req.
1 L1001 Feed Dog Regulating Gear LR i e 1
2 SV250 Screw(M5-0.8x5) RN 1
3 L1003 Feed Dog Regulating Plate ERIEEET R 1
4 L1004 Feed Dog Regulating Plate Spring 782 1
5 GL24 Screw(M3-0.5x3.5) 244 2
6 L1006 Screw(M3-0.5x6) 1244 1
7 L1010-A Feed Regulator, C. Set Rl EE 25 (4H) 1
8 L1008-1 Feed Dog Regulating Eccentric  FH&i{f/ O i 1
9 L1009-1 Eccentric Link AN 1
10 L1010 Feed Bar Connecting Rod, C.Set %k} EHFR(4H) 1
11 L1011-1 Feed Bar Connecting Rod 3R] SEAR 1
12 FG11 Roller Bearing VESHELAR 1
13 L1013 Feed Driving Eccentric el =N 1
14 L1014 Feed Lift Connecting Rod, C. Set(2) E [Ni& R E R (H) 1
15 L1015 Feed Lift Eccentric AR Lo 1
16 GL12 Screw(M5-0.8x8) RN 5
17 L1017 Feed Lift Connecting Rod bR RERR 1
18 L1018 Rod Ball HAREE T 1
19 L1020-A Needle Guard Connecting Rod, C. Set  TH&T - #HA5(4H) 1
20 L1020 Needle Guard Connecting Rod  TE$ F #ifg 1
21 L1021 Needle Guard Eccentric TEET R RO 1
22 LL1025-2 Feed Lift Arm R 1
23 L1023 Feed Bar Block(Rear) Shaft TENEGTR) 1
24

25

26 L1026 Pin £ 1
27 L1027-2 Feed Bar Guide(Rear) EREEH(18) 2
28 SF225 Screw(M4-0.7x10) RN 2
29 L1029-1 Feed Bar Guide(Front) B (R 2
30
31 L1031-2 Feed Bar Shield(Front) EREER (7D 2
32 L1032-1 Feed Bar Support iy S ) 1
33 H0214 Screw(M4-0.7x8) LESES 2
34 SF226 Screw(M4-0.7x12) RN 2
35 GL37 Screw(M5-0.8x12) s 1
36 L1036 Screw(M5-0.8x6) RS 2
37 L1037-2 Feed Bar Shield Plate SRl 1
38
39 L1039 Feed Bar Block(Front) Shaft TENTFEED) 1
40 L1133 O-ring(P9) Oxl¥E 1

% Ref.No. 41 to 44 « « - « « See the following page
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FEED DRIVING MECHANISM (1)

KR 10
Ref. Parts Amt .
No. No. Description EErmLiE Req.
41 SF228 Screw(M4-0.7x4) LERES 2
42  L1042-2 Head Cover Seal Plug B 2
43
44 J1636 Screw(11/64x40x6.5) RN 2
45

% Ref.No. 1 to 40 =« « « « »

See the preceding page.
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FEED DRIVING MECHANISM (2)

Mo
Vi

-—
-—

Ref. Parts Amt .
No. No. Description EErmLiE Req.
1 L1101-1 Feed Bar Driving Shaft Lever R ER IR 1
2 SF244 Screw(M6-1x16) R4 4
3 SF240 Screw(M6-1x6) 244 2
4 L1104-1 Connecting Rod Pin 55 1
5 GB17 Screw(M4-0.7x10) et 1
6 L1106 Thrust Plate RS S 1
7 LL1108-A Differential Rocker, C. Set EENEE(H) 1
8 LL1108 Differential Rocker A 1
9 L1109 Silder VR 1
10 L1110-1 Silder Cap TEPRIE 1
11 L1111 Screw(M3-0.5%10) ERES 2
12 L1112 Feed Bar Driving Shaft e Ef i 1
13 L1113-1 Main Feed Bar Lever e AR 1
14 L0714 Thrust Washer 1R 2
15 L1115 Main Feed Bar Connection TR 1
16 L1116 Connecting Link Pin 5 1
17 L1117 Connecting Bushing = 2
18 L1118 Screw(M5-0.5%15.4) PR&% 2
19 GJ08 Washer e 3
20  H1343 Look Nut RIS 1
21 L1121 Screw(M6-1x8.8,M4.5-0.5%3.2)  124% 1
22 WF04-1 Washer FhH 2
23 L0112 Conical Spring Washer ST o EE#AH 1
24 L1124 Differential Feed Graduations EFZER 1
25  SV259Ni Screw(M5-0.8x6) s 2
26 VK48 Washer A 2
27  SV231Ni Screw(M4-0.7x%18) ERES 2
28 L1128 Differential Lever Stop EEFE R 2
29 L1129 Differential Lever(Left), C. Set ZEIEIACE)(EH) 1
30 L1130 Differential Lever(Left) ZEIHE 1
31 GB37 Screw(M4-0.7x8) LERES 1
32 L1132-1 Differential Lever Shaft =L L 1
33 RF23 O-ring(P7) OFfIrR 1
34 L1134 Collar(10x19x9mm) EfrE 1
35 SV250 Screw(M5-0.8x5) PRAR 3
36 L1136 Differential Lever(Right) ZEIHRCE) 1
37 L1137 Slider Link(Short) VEEEAR () 1
38 L1138-3 Silder Link Pin ARG 1
39 GK13 Retaining Ring R 1
40 L1140-1 Differential Arm R 1

% Ref.No. 41 to 72 =« « « « See the following page
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FEED DRIVING MECHANISM (2) SiS 1
Ref. Parts Amt .
No. No. Description EErmLiE Req.
41 SVv227 Screw(M4-0.7x5) BR4% 2
42 L1142 Washer FhH 2
43 L1143 Differential Arm Pin 5 1
44 35-27 Retaining Ring (ETW-7) HIER 1
45 L1145 Slider Link(Long) VAR () 1
46 L1146 Differential Feed Bar Connection ZE&fj7HE 1
47
48 L1149-6B  Feed Bar, Complete. Set of} ELIE E EEAH 1
49 L1149-5 Differential Feed Bar ZE B EREEE 1
50 L1150-4 Main Feed Bar TN EREN R 1
51 L1151-4 Needle Guard Bar TESTER SRR 1
52 L1152 Feed Lift Block(Front) TENLEEFD 1
53 L1153 Feed Lift Block(Rear) TENTFE(B) 1
54 1.1154-356-3 Differential Feed Dog ZEEE 1
55 SV215 Screw(M3-0.5x5) s 1
56 L1156-1 Screw(M3.5-0.6x8) LRSS 1
57 L1157-356-2 Differential Feed Dog(Middle) ZEIEE )N 1
58 L1158-356-1 Main Feed Dog FEhEE 1
59 L1159-1 Needle Guard(Rear) Holder TE$T R (%) 1
60 MEAO050 Screw(M3.5-0.6x5) LR 1
61 SV242 Screw(M4-0.7x3) LERES 1
62 L1162-1 Needle Guard (Rear) 188t H (%) 1
63 SF228 Screw(M4-0.7x4) LERES 2
64 L1164 Needle Guard Lever TE$t H AR 1
65 L1165-1 Pin £ 1
66 LL1177-2 Needle Guard Bar Connection TE$ HE R 1
67 L1167 Screw(M5-0.5%5.4) LERES 1
68 L1168 Connection Bushing HEE 1
69 L1169 Needle Guard Lever Pin TEST RS 1
70 L1170-1 Collar(12x20x8mm) EfE 1
71 L1171 Wave Washer RREEE] 1
72 SV310 Screw(M3.5-0.6x8) LR 1

% Ref.No. 11t0 40 « « - - « See the preceding page.

SL-3700 Series



SL-3700 Series



LUBRICATING MECHANISM R 12

Ref. Parts Amt.
No. No. Description B Req .
1 L1201 Oil Sleeve hER 1
2 L1202 O-ring(P3) ORVER 1
3 L1203 Oil Pipe(Short) “mE 1
4 NV13 Nut B2 2
5 L1205 Alumiunm Seal Plug B ZE 1
6  L1206-1 Oil Differender feEsh A 1
7 L1207 Oil Tube(3x5x100) SHE 2
8  WF04-1 Washer #HH 4
9 L1209 Nozzle il 1
10 L1210 Oil Receiver O 1
11 VM37 Washer A 20
12 L1212 Oil Tube Fitting One Way End A B 4
13 VM29 Tube Joint SHE PR 7
14
15 SV263 Fitting Stud(Short) IEFE () 4
16 L1216 Oil Tube(3x5x250) HE 2
17 L1217 Pipe Joint S BETE 1
18 VM35 Oil Tube Clamp SHE A 6
19 L1219 Oil Tube(4x6x200) SHE 1
20 L1220 Oil Tube(4x6x270) HE 1
21 L1221-2 Lubricating Block &aVHTEDR 1
22 SV232 Screw(M4-0.7x10) R4 2
23 SF225 Screw(M4-0.7x10) 4% 2
24 L1224 Lubricating Block Support FEBEZE 1
25  SV262 Screw(M6-1.0 x10) s 1
26 L1226-6 Oil Sleeve BohER 1
27 FL19 Oil Filer Cap JEE 1
28  SF127 Screw(SM11/64-40x16) 245 3
29 RF28 O-ring(P42) ORLhEa 1
30 FL20 Oil Filter TR 1
31 FL21 Filter Housing e S e 1
32 L1232 Oil Tube(4x6x140) SHE 1
33 L1233 Oil Pump, C. Set SR (4H) 1
34 L1234 Worm Gear SHAR e 1
35 SF228 Screw(M4-0.7x4) [lees 2
36 SF231 Screw(M5-0.8x14) 1245 2
37 L1237 Oil Tube(3x5x590) SHE 1
38  L1238-1 Arm Draining Pipe Hemes 1
39 L1239 O-ring ORLhEa 1
40 L1240 Fixed Bolt EjEvES 2

% Ref.No. 41 to 81 « « « « « See the following page
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LUBRICATING MECHANISM Deber 3 12
Ref. Parts Amt .
No. No. Description ELLE Req .
41 L1241 Seal Plug BIE 2
42 L1242 Drain Pipe Heme 1
43  L1243-1 Drain Pipe Holder HE T 1
44  11244-3 Oil Pipe MEHE 1
45  L1245-1 O-ring ORIES 1
46 H1447 Wrapping Band(3.2x90) i 1
47 L1247-2 Needle Bar Oil Differender SRS A 1
48 GJ36 Screw(M4-0.7%5.8) IR&% 6
49 L1249 Main Shaft Oil Diffender Rubber  [f5H#E 1
50 SF224 Screw(M4-0.7x8) Ra% 3
51 L1251 Oil Pump Driving Worm Gear DS e 1
52 L1252 Pump Upper Base HZEERE 1
53 L1253 Outer Gear ShfgT-(E 7.5mm) 3
54 L1254 Inner Gear NsT-(E 7.5mm) 2
55 L1255 Pump Base Washer SR JEE A 1
56 L1256 Pump Lower Base HZE T 1
57  L1257-1 Fitting Stud L 1
58 L1258 Center Shaft SR L 1
59 L1259 Inner Gear Wi +-(E 7.5mm) 1
60

61 FL14 Seal AR s 2
62 FL15 Oil Tube (Long ), Complete Set & 1
63

64 L1264 Lower Base Washer SRR 1
65 L1265 Screw (M4-0.7x80) e 2
66 L1266 Screw (M4-0.7x90) IR 4% 2
67  VM40-8 Oil Filter SHIR B4 1
68  VM40-9 Fiter Plate [ T e A 1
69  L1269-1 Oil Release Plate R 1
70 L1270-1 Rubber Cusion LS 1
72 L1272 Fitting Stud(Long) IEHE(E) 1
73 L1273-1 Oil Differender Eh A 1
74 L1274-1 Oil Differender R A 4 1
75 J0262 Oil Tube Clamp HEHRT 3
81 L1281 Oil Pipe(Short) e 1

% Ref.No. 01 to 40 =« « - « See the following page
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COMPACT- SERVO MOTOR & ATTACHMENT(OPTIONAL) 13

Ref. Parts Amt.

No. No. Description B Req .
1 L2301-3  Bracket LSS g: 2 1
2 24-03 Positioner Cord (L 4R 1
3 SF243Ni Screw(M6-1x25) [ERES 2
4 L2304 Handwheel Adaptor TR 1
5 F1602 Compact Servo Motor EC NG 1
6 L2306-1 Synchronizor bracket T8 E i e 1
7  SF225NI  Screw(M4-0.7x10) R4 4
8 L2308 Synchronized Gear EEZEtHE 1
9 SF241 Screw(M6-1.0x10) [ERES 9
10 L2310 Belt Guard g o 1
11 GB18 Screw(M4-0.7x10) e 3
12 GB37 Screw(M4-0.7x8) LA 4
13 F1607-1 Transmission Gear A TR By 1
14 L2314 Synchronized Belt [5] 5 [EHE 75 1
15 24-02 Built-in Megnatic JE3 x @ 5 wihssk 2
16 F1613 Vibration Absorb Plug T EHEIE 4
17 SV245 Screw(M4-0.7x16) PR%R 3
18 L2318 Handwheel F Iy 1
19 L2319-1 Collar EHESS 1
20
21 F1621 Safety Cover INE R 1
22 MDAO060 Screw(M3-0.5x6) LA 4
23 L2323-1 Code Ring g EE 1
24 L0231 Cord Plate TE N AR E ER 1
25  L0231-A Synchronizer Complete Set TR 4R 4H 1
26 L1326 Screw(11/64-40x5.3) LA 1
27  L1327NI Screw(M6-1.0x23) LERES 1
28 15-39 Spring Washer JEEEEL S 3

SL-3700 Series



SL-3700 Series



UNDER THREAD TRIMMER HEN4S T Tk 14
Ref. Parts Amt .
No. No. Description Erntats Req .

1 L1401 Cylinder Top Cover (With ENT/EST/AWT/AST) 4fitfa] 2 (V4R ) 1

2

3 L1403-2 Cylinder Top Cover (With ENT/EST/AWT/AST) 4t 25 (IN{H]) (V)45 ) 1

4

5 L1405 Lower Knife Driving Lever FREE 1

6 L1406 Knife Guide Lever Ring =5 [V R O 2

7 L1407 Screw(M4-0.7x5) M A BE4% 2

8 L1408-1 Lower Knife Carrier NYIJIEE TR 1

9  L1409CH  Lower Knife TYEE ] 1

10 L1410 Screw(M3-0.5x2) R 2

11 L1411-4 Lower Knife Carrier U E R 1

12 20-14 Screw(M3-0.5x12) LS 2

13 L1413 Upper Knife Guide JTENE 1

14 L1414 Clamp Spring S 1

15  L1415-3 Upper Knife TYIEET] 1

16 L1416 Screw LS 1

17 L1417 Screw PRER 2

18

19

20

21 LL1421 Folder Stand (With EWT/EST/AWT/AST) 7 [ HERE E R (B4 ) 1

22 WF03 Washer I 2

23 L0245 Fabric Edge Guide (Left) Vi =t 1

24 SV208 Screw(M3-0.5%4.4) [IEHES 1

25  L0243-1 Width Aadjuster AR 1

26

27  GW15 Screw (M4-0.7 x5) [ 2

- Stitch Plate (With EWT/EST/AWT/AST) $1# (DL T, BI45F)
L1428-2404  Stitch Plate (240)(Optional) FHRIERH)(2E14.0)GEEE)
L1428-2484  Stitch Plate (248)(Optional) FHR(EI4R)(2814.8) ()
L1428-3565  Stitch Plate (356)(Optional) SHR 4R (3815.6)(ER#)
L1428-3604  Stitch Plate (360)(Optional) FHR (N4 (38H6.0)(EE )
L1428-3642  Stitch Plate (364)(Optional) SHR (1450 (3816.4) GEERE)

g L1428-35654  Stitch Plate (356)(Needle:y1.16)(Optional) S5 (FJ4)(3%+5.6)(4HIET & 1.16)(EEH) 1
L1428-452S  Stitch Plate (452)(Needle:y1.16)(Optional) ${45(FJ45)(4415.2)(GHET ¢ 1.16)(EHE)
L1428-460S  Stitch Plate (460)(Needle:y1.16)(Optional) £ (1145 (45 16.0) QST ¢ 1.16)(EEkS)
L1428-464S  Stitch Plate (464)(Needle:y1.16)(Optional) ${45(FJ45)(4516.4)(EHET ¢ 1.16)(EHE)
L1428-356CT Stitch Plate (356)(COATS)(Optional) £ (E]45)(3515.6) (=145 F) GEEHE)
L1428-248TN1 Stitch Plate (248)(Light Fabric)(Optional) £} (t]45)(251+4.8)CHifeh) (5eH#)
L1428-356TN1 Stitch Plate (356)(Light Fabric)(Optional) £}z (£]45)(3515.6) Gl (5eHE)
L1428-360TN1 Stitch Plate (360)(Light Fabric)(Optional) $14K(E1457)(38+6.0)CHEEH CGEERE)

% Ref.No. 29 to 64 =« « - « See the following page
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UNDER THREAD TRIMMER BEn4E S TR 14
Ref. Parts Amt .
No. No. Description Erntats Req .
29 WF04-1 Washer FhH 2
30 L1154-356-1 Differential Feed Dog e I 1
31 SV215 Screw LR 1
32 SV310 Screw LS 2
33 L1157-356-2 Differential Feed Dog(Middle) ZEE (N 1
34 L1158-356-1 Main Feed Dog T EhE 1
35

36

37

38

39

54

55

58 LL1441-A Cylinder Front Cover Set TR

59 LL1441 Cylinder Front Cover HerErTs 1
60 LLO260 Cylinder Front Cover SR UN) 1
61

62

63

64 LLO264 Pin kiR 2

% Ref.No. 01 to 28 =« « - « See the following page
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AUTO TRIMMER THRAD PULL-OFF MECHANISH teasz 15

Ref. Parts Amt .
No. No. Description Erntats Req .
1
2 L1502-1 Tension Release Lever pe ey | 1
3  SF226Ni Screw(M4-0.7X12) RN 3
4 L1504 Thread Wiper Lever et Ay 1
5 L1505 Tension Release Lever FZ4R AR 1
11 L1510 Lifter Lever Stop HIHRENMLA 1
12 NF12 SM 11/64 - 40 HENE 6
14
15
17  SV252Ni  Screw (M5-0.8X10) PE4% 5
22 VK48 Washer o 3
26 L0328 Screw(M5-0.8X5.4) PE4% 1
28  SF224Ni Screw(M4-0.7X8) [N 1
31 L1531 Looper Thread Eyelet TNEMARIBARIN 1
32 L1532 Looper Thread Eyelet (Right)  FEf4HEL4HR(E) 1
33 L1533 Looper Thread Eyelet ( Left ) T EfSRABAN (FE) 1
34 SV229 Screw(M4-0.7x7) [N 1
35 SF221 Screw(M4-0.7x20) [ 1
36 L1536 Link (Long) HIFFH(E) 1
37 L1537 Bushing W 1
38 L1538 SM 11/64 - 40 x 9.82 L% 1
39  L1539-1 Link PR 1
40 MFP160Ni  Screw(M4-0.7x16) R 1
41 VK41 Spacer il 2
42 L1542-1 Cushion Rubber FHE R 2
43  L1543B Thread Pull-off Eyelet BEGE etis 1
44 L1544-2 Thread Pull-off Bar AR ARAR 1
45 SF114 Screw [ 2
46 Sv221 Screw(M4-0.7x8) 1244 1
47  SF226Ni  Screw(M4-0.7x12) [ 1
48 L1548 Looper Thread Take-up TE4REGARIE 1
49 L1549 Link(short) SEPHFECE) 1
50 L1550 Screw I24% 2
51 L1551 Link(Long) EPHR(E) 1
52 L1552-1 Tension Release Connecting Plate 2742 & & FE 1
53 L1553 Screw(M4-0.7x7.6) IS 1
54 L1554 Magnetic Bracket 0757 A 1
55 WF04 Washer EHH 2
56 L1556 Tension Release Block [ 5] 7 1
57 L1557B Connecting Plate LSS 1
58 L0316-1 Tension Disc Separator FLARVEAN 1

SL-3700 Series
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UNDER THREAD TRIMMER(ELECTRIC TYPE)(OPTIONAL) 16

Ref. Parts Amt.

No. No. Description LA TE Req
1 L1601 Under Trimmer Solenoid Complete Set "~NtJ] 7] & k4H 1
2 L1602 Solenoid Body BRI EE 1
3 21-06 Rubber Cushion LS 1
4 VH32 Collor(8mm x 16mm x 8mm) TENER 2
5 SF228 Screw(M4-0.7x4) e 4
6 L1606 Trimming Solenoid Support YT ERE[E E R 1
7  SV252Ni  Screw(M5-0.8x10) LS 8
8 L1608-1 Shaft Support il [E B JRE 1
9 18-05 Nut i 1
10 L1610 Fixed Plate ERE[E TR 1
11 GKO3Ni Screw(M6-1.0x14) e 1
12 GA29Ni Screw(M6-1.0x20) 1245 1
13
14 21-07 Collar 1F R 1
15 L1615-1 Solenoid Return Shaft HEASL 1
16 L1616 Spring BE e 1
17 L1617 Trimming Solenoid Support YT EE ) E E R 1
18 L1618-1 Safety Swittch Support -4 B e [ 2 )R 1
19 L1619 Safety Switch Bracket LR 1
20 SF211Ni  Screw(M3-0.5x6) e 2
21 L1621Ni Screw (M8-1.25x30) e 1
22 L1605 Solenoid BB 1
29 19-36 Screw LS 1
30 L1630 Screw(M4-0.7x5) ERG 1
31 NV12 Nut S 3
32 L1632 Adjusting Rod Block SRR R 1
33
40 F1616 Solenoid Base BT 1
41 SF222Ni Screw(M4-0.7%6) LIS 2
42 WF04-1 Washer =hH 2
43
44 19-40 Terminator Base Ui TR 1
45  MDA100 Screw(M3-0.5x10) LS 2
46 19-43 Adopting Cord U h gy 1
47 SV253Ni Screw(M5-0.8x16) 25 1
48 P0166 Screw(M4-0.7x7) 1244 2

SL-3700 Series
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SL-3700 Series



PRESSER FOOT LIFTER (ELECTRIC TYPE)(OPTIONAL)

17

Ref. Parts Amt.
No. No. Description EErmLiE Req.
1 L1701-1 Presser Foot Lifter Solenoid Complete Set  $&FH FAl EEhiEFE4H 1
2 L1702 Solenoid Support B 1
3 SV252Ni Screw(M5-0.8x10) BR4% 3
4 GKO3Ni Screw (M6 - 1.0 x 14 ) [N 2
5 WF06 Washer e 2
6 L1706 Rubber Cushion A 1

7

8 L1708 Nut e 2
9 L1709 Plastic Pushing Block YRR SR 1
10 FL29 Plastic Clamp SB[ E A 1
11 SV259Ni Screw(M5-0.8%6) BR4% 1
12 WF04-1 Washer #H 1
13 L1703 Solenoid B 1

SL-3700 Series
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TOP THREAD TRIMMER (ELECTRIC TYPE)(OPTIONAL)

18

Ref. Parts Amt.
No. No. Description B Req .
1 37-01 Solenoid EoA 1
2 37-02 Solenoid Bracket ARl i 1
3 37-03-1 Solenoid Driving Arm ESrALaL EEg 1

4

5 37-05 Nut LA 3
6 18-24 Washer HEH] 2
7 37-07 Screw BR4% 1
8 37-08-1 Top Trimmer Guide Plate EN7WAE- i1 1
9 37-09 Screw BB EPEIRAS 1
10 37-10 Screw LA 2
11 37-11 Spring firs 1
12 37-12-1 Adjusting Screw EEElET 1
13 37-13 Screw BR4% 1
14

15  18-15-1 Screw E% 1
16 37-16 Washer #H 2
17 18-17 Movable Trimming Knife LU EET] 1
18 18-18 Fixed Trimming Knife EUIEET] 1
19 18-19 Screw BR4% 4
20 18-20 Screw LA 2
21 18-21 Screw [ 2
22 18-22 Clamp Spring &R 1
23 18-23-1 Knife Press Adjusting Spring LR ST 1
24 18-24 Washer #H 1
25 18-25 Adjusting Screw FEIEE 1
26 18-26 Screw LA 1
27 18-27 Nut SERIRE 1
28 L1828 Knife Guide Bracket 77 R EE R 1
29 L1829 Upper Trimming Knife Base T EE R 1
30  GL16Ni Screw(M6-1.0x12) FHI AR HRSR 2
31 WF06 Washer HEH| 2
32 FA24 Washer B 2
33 L1833 Top Thread Trimmer, Complete Set _|-1]] JJ#%4H 1
34

35 18-31 Screw PRL% 2
36 L1836 Connector(400mm) Ui 4R 1
37 20-32 PVC Cover PVCERE 1
38 20-33 Connector Cover e ETH 1
39 20-34 Teminal %1 (&) 2

SL-3700 Series
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SL-3700 Series



ELECTRIC WIPER (OPTIONAL)

-
©

Ref. Parts Amt.
No. No. Description B Req .
1 L1901 Wiper Solenoid e AT 1
2 N2602 Solenoid Support TRARRRS 1
3 20-03 Wiper Bracket EA AR 1
4 N2604 Wiper Bar TRAEE 1
5 N2605 Wiper Hook EEC YN 1
6 N2606 Clamp Spring AT TE 1
7 20-07 Wiper Adjusting Arm F I EE AL 2
8 20-08 Solenoid Lever Pin FEE 2
9 20-09 Washer A 2
10 16-28 Retaining Ring g 2
11 20-11 Screw LS 2
12 SF228 Screw ( M4-0.7x4 ) [P 2
13 37-05 Nut (M3 x 0.5) HERE 1
14 20-14 Screw (M3 x 0.5-12) LR 1
15 20-15 Screw (M2 x 0.4 -2) e 1
16 17-22 Screw (M3 x0.5-4) LR 1
17 L1917 Solenoid Support Link R R 1
18 WF04-1 Washer ( M4 ) #HH 4
19 SV231 Screw (M4 x 0.7 - 18) [ 2
20 20-20 Pin Screw Sl e B 1
21 37-13 Screw(M3 x 0.5 - 2.4) IR&% 1
22 N2622 Spring hrsE 1
23 SV112 Screw ( SM9/64 x 40 - 4.5) [ 1
24 18-24 Washer #A 3
25
26 20-26 Stop Washer SHE 1
27 L1927 Wiper Set e 1
28 L1836 Extension Cord HLPFIE R4 1
29 L1929 Bushing HE 2
30 N2629 Needle Guard TEELH 1
31 H1341 Retaining Ring H13g 1
32 20-32 PVC Cover PVCEE 1
33 20-33 Connector Cover R EUH 1
34 20-34 Teminal I F-(£}) 2
35
36 SV232 Screw (M4 x 0.7 - 10) 244 2

SL-3700 Series
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UNDER THREAD TRIMMER (PNEUMATIC TYPE)(OPTIONAL) &E

Ref. Parts
No. No. Description EErmLiE Req.
1 L2001CL Trimming Cylinder Complete Set &&T4H 1
2 L2002 Adjusting Air Value EEE0ES] 2
3 L2003 Cylinder Bracket ERRARE 1
4 L2004 Nut L] 2
5 L1606 Trimming Solenoid Support T T EREIE E R 1
6 L1608-1 Shaft Support il (o[ 7 JE 1
7  SV252Ni  Screw (M5-0.8x10) LS 4
8 L2008 Nut e 1
9 L1618 Safety Swittch Support 24 G REE] 2 B 1
10  SF225Ni  Screw (M4-0.7x10) Ra% 2
11 19-36 Screw LS 1
12 NV12 Nut g 2
13 L1630 Screw(M5-0.8X26) IEHG 1
14 L1632 Adjusting Rod Block SHEAR R 1
15  SF211Ni  Screw(M3-0.5%6) R4 2
16 WF04-1 Washer A 2
17 L1615-1 Solenoid Return Shaft AT 1
18 VH32 Collor(8mmx16mmx8mm) TENLER 2
19 SF228 Screw(M4-0.7x4) [IEHES 4
20 L1616 Spring oE T 1
21 GKO3Ni Screw(M6-1.0x14) HEAS 1
22 L1610 Fixed Plate ER S [E E B 1
23 21-06 Anti-shock Rubber RS R L 1
24 21-07 Collar 1FHERE 1
25  SF231Ni Screw(M5-0.8x14) EZ 1
26 L2026 Cylinder Bracket ERARE 1
27 L1619 Safety Switch Base 22 AR 1
28 GJo8 Washer e 3
29  SF244Ni Screw(M6-1.0%16) BR4% 1
30 P0166 Screw(M4-0.7x7) LR 2
31 L1621Ni Screw (M8-1.25%30) LS 1
32 L2005 Air Cylinder L 1

SL-3700 Series
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SL-3700 Series



PRESSER FOOT LIFTER (PNEUMATIC TYPE)

(OPTIONAL)

Ref. Parts Amt.
No. No. Description Ernats Req .
1 J3225 Air Cylinder REL 1

2

3

4

5

6 GKO3 Screw (M6 - 1.0 x 14) IRA% 2
7 WFO06 Washer A 4
8 23-08 Regulator Support R 27 28 1
9 15-24 Wooden Screw RIELA 2
10 SV266 Screw(M6-1x10) s 2
11

12 23-12CL Pressure Meter R T15% 1
13 NF31 Nut HE2IE 2
14

15 23-31 Elbow Connector S 1
16

17

18

19  WF04-1 Washer g 2
20

21

22

23

24

25

26 H1447 Fixed Belt PHERT 3
27 FL29 Plastic Clamp YHRBIE AT 2
28 SF224 Screw(M4-0.7X8) BEL% 2
29  J3224CL Air Cylinder Complete Set SRdGL4H 1
30 L2130 Air Cylinder Bracket RELFLZE 1
31 M2603 Nut NS 1
32 M2604 Nut R 1
33 23-05-1 Plastic Pushing Block YARRHELE 1
34 L2134 Screw 4% 3
35

36

37 23-31 Elbow Connector S 1
38  SV234 Screw(M4-0.7x35) IR&% 2
39 23-30 Air Solenoid Base BRI 1
40 N2020 Pneumatic Adaptor Cord JE\ V) o e s A 1
41 23-25 Air Tube YR TE 1
42 1M036 Air Tube (w4xy6x700) JEVE 1
43 23-27 Air Tube TRI @ EE 2
44 23-26 Air Tube B 1
45 23-15CLL2  Air Solenoid Base Set SRR EERLRIAH 1

SL-3700 Series
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TOP THREAD TRIMMER (PNEUMATIC TYPE) (OPTIONAL) &E 22

Ref. Parts Amt.
No. No. Description EErmLiE Req.
1 18-01CL Top Trimmer Air Cylinder FYITIRE4E 1

Complete Set
2 18-02 Fixed Trimmer Knife Holder KBRS T )= 1
3 18-03 Pneumatic Regulator SRR 2
4 18-04 Top Trimmer Air Cylinder TR EL 1
5 18-05 Nut e 1
6 18-06 Air Cylinder Bracket RELFERE 1
7 18-07 Nut e 1
8 18-08 Movable Trimming Knife Base  E&J]EE R 1
9
10 L2210 Complete Set Pneumatic Top EYITIRERAH 1
Trimmer

15 18-15-1 Screw (M3-0.5%3.4) BR4% 1
16
17 18-17 Movable Trimming Knife LU EET] 1
18 18-18 Fixed Trimming Knife EUIEET] 1
19 18-19 Screw (M2-0.4x3.8) JRZ% 4
20 18-20 Screw (SM9/64-40x%5) LSS 2
21 18-21 Screw (M4-0.7x6) IR&% 2
22 18-22 Clamp Spring &R 1
23 18-23-1 Knife Press Adjusting Spring LR ST 1
24 18-24 Washer FEH| 1
25 18-25 Adjusting Screw (M3-0.5x8) A ET IR 1
26 18-26 Screw (M3-0.5%4) LS 1
27 18-27 Adjusting Nut EEEOLCUE] 1
28 L2228 Trimming Movement Base J7 I EENEE R 1
29 L2229 Trimming Fixed Bracket FUITIEEE 1
30
31 18-31 Screw (M4-0.7%8) ERES 2
32 FA24 Washer B 2
33  GKO3NI Screw (M6-1.0%x14) LSS 2
34 WF06 Washer FEH| 2
35  SF222NI Screw(M4-0.7%6) LERES 2
36 WF04 Washer BH 4
37 L2224 Air Wiper Bracket W\ 4R S B E i R 1
38 L2225 Air Wiper Tube W SR 1
39  SF224NI Screw(M4-0.7x8) JRZR 2

40

SL-3700 Series
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SL-3700 Series



THREAD STAND & ACCESSORIES (W/O) 45320 T WA 3B ) 23-1

Ref. Parts Amt.
No. No. Description EmTE Req .
1 15-01 Thread Stand ARZR4H 1
2 15-02 Cap HEBE 1
3 15-03 Thread Stand Rod(upper) GRAEEE L 1
4 15-04 Thread Guide Bracket(3) 3FLAEER IR 1
5 15-05 Thread Guide Bracket(2) DFLAE AR SRR 1
6 15-06 Screw SR ] R 4R 4
7 FM02 Spool Retaining Fig BABIE s 5
8 15-08 Joint R 1
9 15-09 Holder SRR RETE(K) 1
10 1510 Thread Stand Rod(Lower) YRS (T 1
11 15-11 Washer HEEE 2
12 15-12 Nut e AR 1
13 15-13 Thread Guide Bar O0FE i AR 1
14 15-14 Holder LEEE SN 1
15 15-15 Thread Guide Bar 6FLiHLR 1
16 15-16 Spool Retaining Fig GRfE B E B S
17 15-17 Spool Pin GRfEHET S
18 15-18 Spring Washer HFEEE] S
19 15-19 Spool Nut It 5
20 15-20 Spool Mat A 5
21 15-21 Spool Tray GRfEE T S
22 15-25 Spool Pin Bracket (3) 3FLAREHZE 1
23 N1631-2 Oil Reservoir Rubber Cushion JEE B EE A A 4
24 15-37 Setting Screw (Long) TR TR R[] T 145 4
25 15-38 Washer A 8
26 15-39 Spring Washer S FE ] 4
27 NV13 Nut ENE 4
28 FMO09 Screwdriver BRI T 1
29 FM11 SF Oil JHEE 1
30 FM12 Funnel JRF 1
31 FM13 Deerix Oil S E 1
32 FM14 Thread Tweezers HF 1
33 FM17 Chain (Without EWT/AWT/AST)  #$%(%E ) 1
34  FM20A Hexagonal Wrench NARTF 1
35 FM21 Box A 1
36 FM18 Screwdriver INHERET 1
37 TVX7 Needle Bt 3
38 FM10 Head Cover lyagisE=S 1
39 15-26 Spool Pin Bracket (2) 2L 4R 2L 1
40 FL20 Oil Filter RS 1

% Ref.No. 41 to 46 =« « - « - See the following page

SL-3700 Series
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SL-3700 Series



THREAD STAND & ACCESSORIES (W/O) IR T A F) 23-1

Ref. Parts Amt .
No. No. Description s Req.
41 FM22 Presser Foot Pedal (Without EWT FA#k (3538 /) 1
IAWT/AST)
42
43-* - (Without EWT/AWT/AST) TESHREAT A
43-1L0634-356H2 Bulging Stitch Plate(356)(Optional) T7/5 &5 (3815.6) (3 ) (5EH#)
43-2 L0634-364H Bulging Stitch Plate(364)(Optional) T7-E#1H5(3516.4) (3% 38) (GEEHS) 1

43-3 L0634-460H1 Bulging Stitch Plate(460)(Optional) T7/5 &1 (4816.0) (3% ) (5EH#)
43-4 1 0634-464H1 Bulging Stitch Plate(464)(Optional) T7TE-4HHG(4%+6.4)(3% i) (5k)

44 11157-356H Differential Feed Dog(Middle) ZENEE 1
45 LO209H Fabric Guide(Left) (Bulging) BAGERCE)OLE) 1
46 L0211H Fabric Guide(Right) (Bulging) Effes(A) QL) 1

* Ref.No. 01 to 40 - - - - - See the following page

SL-3700 Series
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SL-3700 Series



THREAD STAND & ACCESSORIES (FOR THREAD TRIMMING) R K

23-2

Ref. Parts Amt.
No. No. Description s Req.
1 15-01 Thread Stand ARZR4H 1
2 15-02 Cap HEBE 1
3 15-03 Thread Stand Rod(Upper) RANSERE b 1
4 15-04 Thread Guide Bracket(3) 3FLAEER IR 1
5 15-05 Thread Guide Bracket(2) DFLAE AR SRR 1
6 15-06 Screw AR ] E B 4% 4
7 FM02 Spool Retaining Fig BABIE s 5
8 15-08 Joint e 1
9 15-09 Holder SRR RETE(K) 1
10 1510 Thread Stand Rod(Lower) YRS (T 1
11 15-11 Washer HEEE 2
12 15-12 Nut e AR 1
13 15-13 Thread Guide Bar 0FE HBARE 1
14 15-14 Holder LEEE SN 1
15 15-15 Thread Guide Bar 6FLiHLR 1
16 15-16 Spool Retaining Fig GRfE B E B S
17 15-17 Spool Pin GRfEHET S
18 15-18 Spring Washer HFEEE] S
19 15-19 Spool Nut It 5
20 15-20 Spool Mat A 5
21 15-21 Spool Tray GRfEE T S
22 15-25 Spool Pin Bracket (3) 3FLAREHZE 1
23 N1631-2 Oil Reservoir Rubber Cushion JEE B EE A A 4
24 15-37 Setting Screw (Long) TR TR R[] T 145 4
25 15-38 Washer e 8
26 15-39 Spring Washer T EE A | 4
27 NV13 Nut HEE 4
28 FMO09 Screwdriver BRI T 1
29 FM11 SF Oil JHEE 1
30 FM12 Funnel JRF 1
31 FM13 Deerix Oil S E 1
32 FM14 Thread Tweezers HF 1
33
34  FM20A Hexagonal Wrench NARTF 1
35 FM21 Box A 1
36 FM18 Screwdriver INHERET 1
37 TVX7 Needle HEt 3
38 FM10 Head Cover lyagisE=S 1
39 15-26 Spool Pin Bracket (2) 2L 4R 2L 1
40 FL20 Oil Filter TIPS 1

% Ref.No. 41 to 46 =« « - « - See the following page

SL-3700 Series
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SL-3700 Series



THREAD STAND & ACCESSORIES (FOR THREAD TRIMMING) #RZ2 % & 23-2
Ref. Parts Amt .
No. No. Description s Req.

41
42 L2342ST Bulging Gauge Pin Bracket(2) (With ENT/AWT/AST) 75 F EE{fF(fﬂé;? )

- Bulging Stitch Plate (With EWT/AWT/AST) 1L-E $HR(AT » YI4RF)
L1428-356H4  Stitch Plate (356)(Flatten type)(Optional) §1#5 (E]45)(38+5.6)(T1-E) GEEkE)
43 L1428-364H1 Stitch Plate (360)(Flatten type)(Optional) $1#Z(F)45)(351+6.0)(T1 B GaEfi) 1
L1428-460HS  stitch Plate (460)(Fiatten type)(Needle:y1.16)(Optional) $H5 (J45)(45+6.0) T8 &HEH ¢ 1.16)CE)
L1428-464HS stitch Plate (464)(Flatten type)(Needle:w1.16)(Optional) $4k (L]45)(4816.40) (1B EHET ¢ 1.16)CERE)

44 1.1157-356H Differential Feed Dog(Middle) ZENEE TR 1
45  L0209H Fabric Guide(Left) (Bulging) HAes (/o) ALE) 1
46 LO211H Fabric Guide(Right) (Bulging) EBARZRCE)QLE) 1
% Ref.No. 01 to 40 =« « - - See the following page

SL-3700 Series
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SL-3700 Series



ATTACHING PLATE C.SET (OPTIONAL) BEGE AN AH GERD) 241
Ref. Parts Amt .
No. No. Description s Req.

1

2 TL2348 Attaching Plate for plain Machine 3%3F F3{4& K AN 1

3

4 CP14 Fabric Edge Guide(Left) Vot =y 1

5 CP12 Width Aadjuster o] e e e 1

6 SF113 Screw(SM 9/64-40 x 6) RS 2

7 TL2353 Attaching Plate for Thread Trimming 17]45 B3 {48 A AN 1

8

9 SF118 Screw(SM 9/64-40 x 4) RS 4

10 SL070 Hook Timing Gauge

TEM

SL-3700 Series



24-2

SL-3700 Series



LOOPER DRIVING MECANISM (OPTIONAL) 24-2
Ref. Parts Amt.
No. No. Description s Req.
1 L0376 Looper Thread Eyelet (Front) sEtiELR A FD 1
2 M0724 Screw ( M3-0.5) e 1
3 MO0731 Needle Thread Retainer Spring %% 1
4 VC34 Thread Retainer Disc Support 7N AR 1
5 VC35 Needle Thread Retainer Disc SR EER 1
6 N2931 Screw (M3-0.5x3) LS 2
7
g 12408-264  Needle Clamp (264) FHHE(264) 1
L2408-280  Needle Clamp (280) #H1E(280)
L2409-2641  Stitch Plate (264) R (264) 1
L2409-280  Stitch Plate (280) #HR(280)
10 L2410 Main Feed Dog(264) T HEEQ2064) 1
L2410-280  Main Feed Dog(280) T E%(280) 1
1 L2411B-264 Differential Feed Dog(264) ZENEQ064) 1
L2411B-280 Differential Feed Dog(280) B (280) 1
12 L2412 Needle Guard $+32 1
13 L2413-2 Looper Holder FAET 1
14 L2414 Main Looper Tt 1
15 L2415 Looper ElF7AEa) 1
16 Sv227 Screw (M4-0.7x5) IR&R 2
17 L2417 Looper Thread Eyelet st iEsE A 1
18 L2418 Looper Thread Eyelet it iEag H 2
19 SF224 Screw (M4-0.7x8) LI 1
20
21 L2421 Bottom Plate Eyelet AR AR 1
22 L2422 Looper Eyelet Plate RS YEEGY N 1
23 FJ12 Take-up Plate (Right)(264) FRARIR (1)(264) 1
24 FJ14 Take-up Plate (Left)(264) AR (/D) (264) 1
25 L2425 3/4"3/8 " Tape Binder 3/4"3/8" BEEEIRI 1
26 P1521 Screw (M4-0.7x6) PR&% 1
27 L2427 Tape Binder Bar [E] EFR 1
28 SF228 Screw(M4-0.7x4) RS 4
29 L2429 Tape Binder Stay I\ B 1
30 L2430 Fabric Guide (Left) AR (/) 1
31 N0287 Screw (M2.5-0.45%0.45) LERES 3
32 L2432 Fabric Guide (Right) HARE() 1
33 L2433 Folder Stand AT B [ E PR 1
34  VH52NI Fixed Plate HIEEER 2
35 L2435-264  Presser Foot C.Set (264) JFRRAIZH (264) 1
L2435-280  Presser Foot C.Set (280) FRRAIZE (280)

% Ref.No. 36 to 57 =« « « - « See the following page

SL-3700 Series
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SL-3700 Series



LOOPER DRIVING MECANISM(Optional) 24-2
Ref. Parts Amt .
No. No. Description s Req.
36 SV109 Screw (SM 1/8-44x10) BR4% 1
37 NV11 Nut (SM 1/8-44x9.5) LSS 1
38 SF106 Screw (SM 1/8-44x2.8) BR4% 1
39 SF116 Screw (SM 9/64-40%9) RN 3
40 VH16 Presser Foot Spring(Left) JER Hll 5B 25 (/) 1
41 VH24 Presser Foot Spring(Right) JER Bl 5B 22 () 1
42 TL2442 Screw (M2.3x0.4-4) RS 4
43 VH20 Pin &5 1
44 L2444 Fabric Guide(Front) EBATZS(E) 1
45 VH21 Presser Foot Spring oE 1
46 1.2446-264 Main Presser Foot JERHA 1
L2446-280  Main Presser Foot JERFA -
47 L2447 Upper Presser Foot JERHAIGE 1
48  VH53NI Left Guide Foot TITAE R 2
49 L2449 Bracket AR 2R 1
50 L2450 Axis i 1
51 N2230 Screw (In:M4)(Out:M4) IEFGIRAR 2
52  LO202NI Screw (M4-0.7x7) RN 3
53 WF04-1 Washer HH| 3
54
55 J171 Turntable A {FREEE 2
56 L2456 Collor ( 8.02mmx16mmx8mm )  Efr¥E 2
57 SV229 Screw (M4-0.7x7) BR4% 2

* Ref. No. 1 to 35

..... See the following page

SL-3700 Series
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."\f EXCELLENCE 2012

100% Made in Taiwan  A&F=E8144% ®
SINCE 1989 INDUSTRIAL SEWING MACHINE
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL.-2800-356/SM
4-needle 6-thread feed-off-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer Compact Servo Motor and Thread Trimmer
FERUS SRR E T 2 E) e T 28 = oo B T R e e 1 AU = $ 1 TR B T A e AR
e
VG-999ES-AST-TF-DS VG-888S-TF-AST VG-88SA-TF/AST
Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread
Machine with Thread Trimmer and Top Feeder with Thread Trimmer and Top Feeder Cylinder-bed Interlock Machine
e AT A = 1 0 B T B R = FAR S T AmRERR (B 2% E) ST = oL T G BT AR (B | R HE T

VG-9995-N700-AST-TF-DS VG-888A-N600-TF/AST
Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed
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| oo B 1 BREHAR K

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR
High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer
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